
Page 1 of 15 

Permit Fact Sheet 
General Information 
Permit Number:  WI-0028100-10-0 

Permittee Name: Village of Shiocton 

Address: PO BOX 26 

City/State/Zip: Shiocton WI 54170-0026 

Discharge Location: East bank of the Wolf River, located in the Wolf River/New London and Bear Creek Watershed 
(WR12), Wolf River Basin 

Receiving Water: Wolf River in Outagamie County 

StreamFlow (Q7,10): 362 cfs 

Stream 
Classification: 

Warmwater Sport Fish Community 

Discharge Type: Existing, Continuous 

Design Flow(s) Annual Average 0.151 MGD 

Significant Industrial 
Loading? 

Wolf River Tannery 

Operator at Proper 
Grade? 

Yes, the facility is rated as a Basic level facility in subclasses A1, Suspended Growth Processes; 
B, Solids Separate; C, Biological Solids/Sludge Processing; D, Disinfection; L, Laboratory; and 
SS, Sanitary Sewage. 

Approved 
Pretreatment 
Program? 

N/A  

 
Facility Description 
The Village of Shiocton owns and operates a secondary treatment activated sludge wastewater treatment facility. The 
facility was constructed in 1980, with additional upgrades in 1995. The plant’s annual average design flow is 0.151 
million gallons per (MGD), and existing flows are approximately 0.104MGD. Treatment consists of a raw sewage wet 
well, three submersible pumps, comminutor/grinder, backup bar screen, circular primary clarifier, dual secondary-
activated sludge aeration basins, and a final clarifier. Treated effluent is seasonally disinfected with gaseous chlorine and 
ultimately dechlorinated using sodium bisulfite. Waste sludge is treated aerobically and dewatered by screw press and two 
drying beds. Resultant cake sludge is stored on-site prior to land application on DNR approved sites. 

Treated effluent is discharged on a continuous basis via Outfall 001 through 900 feet of pipe to the east bank of the Wolf 
River, approximately 0.5 miles south of Highway 54 near Old Highway 54. 
 
Substantial Compliance Determination 
After a desk top review of all discharge monitoring reports, CMARs, land app reports, compliance schedule items, 
CMOM, and a site visit on August 31, 2023, this facility has been found to be in substantial compliance with their current 
WPDES permit. 

Compliance determination entered by Barti Oumarou on September 26, 2023. 



Page 2 of 15 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 0.116 MGD 
(Average October 2017 – January 2024) 

Influent: 24-hour flow proportional composite samples shall be 
collected from the wet well before the comminutor/grinder. The 
electromagnetic flow meter is located in the discharge pipe after the 
wet well. 

001 0.104 MGD 
(Average October 2017 – June 2023) 

Effluent: 24-hour flow proportional composite samples shall be 
collected after final clarification, prior to the chlorine contact tank. 
Grab type samples for pH, total residual chlorine, and fecal coliform 
shall be taken after the chlorine contact tank. Ultrasonic flow meter 
located in the chlorine contact tank. 

002 15 dry U.S. tons 

(2022 permit application) 

Aerobically digested, Cake, Class B. Representative sludge samples 
shall be collected from the discharge chute of the Somat Bio-Solids 
Press. 

 

1 Influent – Monitoring Requirements 

Sample Point Number: 701- Influent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Changes from Previous Permit: 
No changes from previous permit. 

 

Explanation of Limits and Monitoring Requirements 
BOD5 and Total Suspended Solids: Tracking of BOD5, and Suspended Solids are required for percent removal 
requirements found in s. NR 210.05, Wis. Adm. Code and in the standard requirement section of the permit.   

 

 

 

 



Page 3 of 15 

2 Surface Water - Monitoring and Limitations 

Sample Point Number: 001- Effluent 
Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total Weekly Avg 45 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

BOD5, Total Monthly Avg 30 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 45 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Monthly Avg 30 mg/L 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Weekly Avg 58 lbs/day 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

Monthly Avg 39 lbs/day 2/Week 24-Hr Flow 
Prop Comp 

 

Suspended Solids, 
Total 

  lbs/month Monthly Calculated Calculate the Total 
Monthly Discharge of TSS 
and report on the last day of 
the month on the DMR. See 
TMDL Calculations 
section.  

Suspended Solids, 
Total 

  lbs/yr Monthly Calculated Calculate the 12-month 
rolling sum of total monthly 
mass of TSS discharged 
and report on the last day of 
the month on the DMR. See 
TMDL Calculations 
section.  

pH Field Daily Min 6.0 su 5/Week Grab  

pH Field Daily Max 9.0 su 5/Week Grab  

Chlorine, Total 
Residual 

Daily Max 38 ug/L 5/Week Grab Limit effective May 
through September each 
year. 

Chlorine, Total 
Residual 

Weekly Avg 38 ug/L 5/Week Grab Limit effective May 
through September each 
year. 

Chlorine, Total Monthly Avg 38 ug/L 5/Week Grab Limit effective May 



Page 4 of 15 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

Residual through September each 
year. 

E. coli Geometric 
Mean - 
Monthly 

126 #/100 ml Weekly Grab Limit effective May 
through September each 
year. 

E. coli % Exceedance 10 Percent Monthly Calculated Limit effective May 
through September each 
year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Daily Max 24 mg/L 2/Week Grab Limit effective November 
through April each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Weekly Avg 24 mg/L 2/Week Grab Limit effective November 
through April each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

Monthly Avg 24 mg/L 2/Week Grab Limit effective November 
through April each year. 

Nitrogen, Ammonia 
(NH3-N) Total 

  mg/L Monthly Grab Monitoring only May 
through October in 2027 
and 2028. 

Phosphorus, Total Monthly Avg 4.5 mg/L 2/Week Grab This is an interim limit. The 
final effluent limits will be 
0.78 lbs/day as a monthly 
average & 0.26 lbs/day and 
a six-month average per the 
phosphorus compliance 
schedule. 

Phosphorus, Total   lbs/day 2/Week Calculated Monitoring only upon 
permit effective date. Final 
TMDL-based mass limits 
go into effect per the 
phosphorus compliance 
schedule. See Phosphorus 
TMDL section. 

Phosphorus, Total   lbs/month Monthly Calculated Calculate the Total 
Monthly Discharge of 
phosphorus and report on 
the last day of the month on 
the DMR. See TMDL 
Calculations section.  

Phosphorus, Total   lbs/yr Monthly Calculated Calculate the 12-month 
rolling sum of total monthly 
mass of phosphorus 
discharged and report on 



Page 5 of 15 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 
Units 

Sample 
Frequency 

Sample 
Type 

Notes 

the last day of the month on 
the DMR. See TMDL 
Calculations section.  

Chloride   mg/L Monthly Grab Monitoring only January 
through December in 2028. 

PFOS   ng/L 1/ 2 Months Grab Monitoring only. See 
PFOS/PFOA Minimization 
Plan Determination of Need 
schedule.  

PFOA   ng/L 1/ 2 Months Grab Monitoring only. See 
PFOS/PFOA Minimization 
Plan Determination of Need 
schedule.  

Nitrogen, Total 
Kjeldahl 

  mg/L See Listed 
Qtr(s) 

Grab Annual in rotating quarters. 
See Nitrogen Series 
Monitoring section. 

Nitrogen, Nitrite + 
Nitrate Total 

  mg/L See Listed 
Qtr(s) 

Grab Annual in rotating quarters. 
See Nitrogen Series 